STATUS

DATE

PASS

22.06.18



## **SCM Garments Pvt Limited**

## **Mega Laboratory**

TEST RESULTS
REPORT NO: 18063417

Applicant: : Mr.VIJAYA KUMAR

SCM GARMENTS PVT LTD

THEKKALUR

Buyer Name : HANES

Brand name : NOT APPLICABLE

 Style NO
 : 9PKBP4

 SCM Ref No.
 : 50/2374

Fabric Description : 100% COTTON 130 GSM

Colour : BLACK

K.DC.NO : NOT APPLICABLE

P.O Number : NOT APPLICABLE

Knitted DIA/SIZE : I

Supplier Name : SCM GARMENTS PVT LTD

Testing Stage : SAMPLE- BIT FORM

Test Report No : 18063417

Sample Submission Date: 19.06.18 Test Ended Date: 22.06.18

## **RESULTS SUMMARY**

S.No TEST DESCRIPTION STATUS

1 Appearance After Ten Washes PASS

Authorised By

S.J.Kanthimathi

S.J.Kanthimathi
Technical Manager

### Contact Address

S.F.No 40-A, NG Palayampudhur pirivu, Pudhupalayam (PO), Thekkalur, Avinashi-641654,INDIA.

### NOTE

- 1. The Testing is conducted at an atmospheric temperature of 21  $\pm~1$  degree C  $\,$  and RH of 65  $\pm~2~\%$
- 2. This Test results relate only to the sample tested
- 3. This Test Report shall not be reproduced except in full without the written approval of the Laboratory

Page 1 of 2

Date: 22.06.18 Test Report No : 18063417



## **SCM Garments Pvt Limited**

# Mega Laboratory TEST RESULTS REPORT NO: 18063417

## **Test Description**

### 1.APPEARANCE AFTER TEN WASHES

TEST METHOD: AATCC 150

			Specification
COLOUR CHANGE			
BASE	:	4.0	3.0
HEAT TRANSFER LABEL		4.0	3.0

#### **OBSERVATIONS**

SLIGHT COLOUR CHANGE IS OBSERVED ON THE BASE & HEAT TRANSFER LABEL.

NO SELF STAINING WAS OBSERVED.

SLIGHT FUZZINESS WAS OBSERVED ON THE SURFACE TO THE BASE.

NO LOSS OF PRINT IS OBSERVED ON THE HEAT TRANSFER LABEL.

NO CRACKING WAS OBSERVED ON THE HEAT TRANSFER LABEL .

### REMARKS

THE GENERAL APPEARANCE OF THE HEAT TRANSFER LABEL IS SATISFACTORY.

Page 2 of 2

Client

END OF REPORT